SPORTON LAB.

FCC/IC TEST REPORT

Report No.: FR770310

= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuYim)
80

Date: 2007-07-12

FCCCLASS-B
-pdB
=0 |3 i
1 4 E
2
. 30 224, HE. 612, §06. 1000
Frequency (MHz)
Zite : 03CHO4-HT
Condition: FCC CLAZZ-E 3m ANTETZ4 VERTICAL
EUT DB0E.11g USE Wireless adapter
POWEER :From Motebook
MODEL tFR 770310
MOD'E 11k Tx Chll;Z46ZMH=
Data Rate:ll
Ower Limit Peadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Tos Pos Demark
MHz dBuV/m dBE dBu¥V/m dBul\ dBfm dB dB I deog
1 13Z.330 321.81 -11.89 43 50 E5z_ 08 11_Z8 1.33 3z2.87 g —-— FPeak
z2 23Z.770 Z28.50 -17.50- 46.00 48.30 11_24 l.80 32.84 e —== Peak
3 252,770 35.E5 -10.75 46.00 E3.67 1Z.52 1.33 32.87 == --— Peak
4 ZEQ.EQD Fl.54 -14.4€ d4&.00 47.83 14.38 .17 3E.gd -—= --- Deak
3 F55.400 3E5.40 -10.60 d4&.00 E0.13 1E.7E E.33 3E.g6 100 1z3 DPeak
3 Ez8.E00 30,70 -15.30 4&5.00 42,70 17.75 .70  3E.45 i --— Peak
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

3 Level (dBuV/m} Date: 2007-07-14
12
1
FCC CLASS-B
-6dB
] i FCC CLASS-B-AV
>3 -6dB
L? 18
(L
L]
1000 5300. 10600, 15400, 20200, 25000
Frequency {(MHz)
Zite : 03CHO4-HT
Condition: FCC CLAZZ-E Zm HF-ANT VERTICAL
EUT tB0Z.11g USE Wireless adapter
POWER :From Notebook
MODEL :FR 770310
MODE :1lb Tx_Chll;Z46ZMHz
Data Fate:ll
Ower Limit Peadintenna Cahkle Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Tos Pos EBemark
MHz dBu¥V/m dB dBuV/m dBulr dB dE dE [=37) deg
1 1332Z_000 &53.73 -Z20:27 74.00 58.37 26.70 Z.60 33.95 100 0 Peak
E 1332.000 3E.28 -12.72 GE54.00 35.3F¢ Ze.70 E.g0  33.3E 100 E23 Average
3 l4E4.000 E3.82 -E0.18 74.00 E7.77 E7.08 E T3 3377 100 0 Peak
4 1454 000 34.88 -12.1F E£4.00 38.83 £27.09 .73 33,77 100 268 Average
5 1990.000 4971 -Z24.29 74.00 48.93 31.16 3.31 33.70 100 0 Peak
=} 1990.000 33.78 -20.2Z 54.00 33.00 31.16 3.31 33.70 100 311 Averadge
7 ZZE0.000 40,11 -13.8% G54.00 35.44 30.83 3.E5 337 100 3EZE Average
g 2z&e0.000 4968 -E4.3F 74.00 495.01 30.83 3.59 3378 100 0 Peak
9 Z238Z_000 4858 -EL_4F 74.00 48.00 30.62 a.74 3378 100 0 Peak
10 £38Z_000 35.35 -18.65 54.00 34.77 30.62 3.74 33.78 100 268 Averadge
11 @ Z4EZ.000 101.82 101.41 3Z0.46 38l 33078 100 EEZ Average
lz @ Z4E2.000 108,57 108.49 30.46 JL8l 133099 100 0 Peak
pitic) 2483 500 3774 -1&.:26 E4.00 3T7_E27 30.43 .84 33.80 100 268 Average
14 Z2483_500 47_.8Z -Z26.18 74.00 47.35 30.43 a.84  33.80 100 0 Peak
15 TEZZ.000 EE.EE -12.74 74.00 43.35 33,13 E.E7 33.73 100 0 Peak
1g 7EZZ.000 41.20 -1Z.80 G54.00 Z5.E3 35.13 E.E7 33.73 100 E33 Average
Remark: #11 and #12 Fundamental Signal
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sronronisn. FCC/IC TEST

REPORT Report No.: FR770310

= Test Mode : Mode 7
* Polarization : Horizontal
Il The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-07-14

Level (dBulWim)
80

FCC CLASS-B-
a8
a|—] gy
7 i El :
2
" 30 224, 8. 612, 806, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZONTAL
EUT :B02.11lg USE Wireless adapter
POWER :From MNotekook
MODEL :FR 770310
MODE :1lg Tx_Ch0l1;2412MHz
Data Rate:f
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBul /m dE dBul/m dBut dE/m dB dB i} deg
1 E3.420 30.47 -5.53 40.00 E6.61  E.53 0.8l 3Z.8% -—- --- Deak
z £l.860 Z29.92 -10.0%8 40.00 EB.0Z  3.84 0.87 3.8l -—- -—- DPeak
31 137. 060 39.57 -3.93 43.50 59.8% 11.78 1.33 32.87 1a0 54 DPaak
4 399400 35.09 -10.91 45.00 49.87 1E. 75 2.33 32_86 -—- -—- Paak
5 G223 200 32.20 -13.80 46.00 44.20 17.75 2.70 32_45 - -—- Paak
g 978 600 33.51 -17.4% 45.00 37.17 Z24.73 3.53 31.47 -—- -—- Peak
SPORTON International Inc. Page No. : 80 of 111
TEL : 886-2-2696-2468 Report Issued Date : Jul. 20, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01



wemonias. FCC/IC TEST REPORT

Report No.: FR770310

Date: 2007-07-13

7 Level (dBulWim)

7
FCC CLASS-B
-GdB
59| + FCC CLASS B-AV
1 -GdbB
TE
g
S 1000 5300, 10600, 15400, 20200, 25000
Frequency (MHz)
Site c03CHO4-HT
Condition: FCC CLAZSES-E 3m HF-ANT HORIZONTAL
EUT tB80E.11g USE Wireless adapter
POWER :From MNotebook
MODEL tFR 770210
MODE cllyg Tx_ChOl;Z41ZMHz=
Data Pate: g
Over Limit Deadintenna Cable Preamp Ant Table
Freq Lewvel Limit Line Lewel Factor Lozs Factor Pos Pos Rewmark
MHz dBuV/m dE dBEuV/m dEul’ dBE/m dE dE cI deg
1 1324.000 El.%3% -E2.01 74.00 EE6.63 ZE.6E Z.60 33.9E 100 0 Peak
Z 1324.000 34.04 -13.95 E4.00 38.74 ZE6.6E5 Z.E0 33.8E 100 EEE Awerage
3 1454, 000 EE.15 -E1.85 74.00 E&.10 2Z7.03 .73 3.7 100 0 Peak
4 1454, 000 34.Z1 -13.7% E4.00 38.1e Z7.03 .73 3.7 100 EEE Awerage
3 EZ20.000 &3.E57 -10.43 74.00 €£3.03 30.E53 .74 3EL7E 100 0 Peak
3 EZS0.000 38.85 -1E.15 E4.00 385.31 30.E53 .74 3378 100 E73 Awerage
T E412.000 1lO0.ZE 25,71 =20.E5¢ .76 3378 100 0 Peak
2 X E412.000 B2E.EZ3 21.7E8 30.E5g 3.7 3ILTE 100 ETZ Awerage
2 E486.130 3E.€3 -El.31 E4.00 3Z2.EEZ 30.43 F.84 33.80 100 E73 Awerage
1d E486.130 4E5.36 -E2.64 T4.00 d44.83 30.43 F.84 3380 100 0 Peak
11 2142.000 EE.8Z -12.18 74.00 43.35 35.44 £.83 33.81 100 0 Peak
12 2142.000 4E.58 -11.4& E4.00 30.11 35.44 &.83 33.81 100 ETZ Aweradge
Remark: #7 and #8 Fundamental Signal
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

* Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuY/m}
30

Date: 2007-07-14

FCGCLASS-B
-pdB
401 3
B 4 &
! 30 224, 8. 612, 306. 1000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m ANTZ7Z4 WERTICAL
EUT B0E.11g USE Wireless adapter
POWER :From Hotebook
MODEL tFR 770310
MODE :1llg Tx ChOl:Z2412MH=
Data Rate:g
Ower Limit Peadintenna Cable Preamp Ant  Tabhle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos DPemark
MHz dBuV/m dBE dBu¥V/m dBulr dBfm dB dB cIm dedg
R 38.100 36.70 -3.30 40.00 §E£5.38 13.61 0.70 32.98 100 326 Peak
2 EZ.450 3E.8% -4.1Z 40.00 €EZ.02 E.93 0.2l 3EZ.88 == --- Deak
2 132.140 33.8% -9.€l1 43.E0 E4_EFE 11.20 1.24 3E.87 — --— DPeak
4 399400 3F.44 -13. 56 46.00 47 _EFEE 15 7L 2.33 3E.86 i —--— FPeak
5 528.200 31.55 -14.45 46.00 43.55 17.75 Z2.70 32.45 o el —-— Pealk
=} BE6&G.100 34 46 -11.54 46.00 43.32 E0.06 3.1z 3z2.04 il ——-— Peak
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

7 Level (dBuY/m})

Date: 2007-07-13

14
1B
FCC CLASS-B
1 -Gdb
594 14 FCC CLASS-B-AV
e it -6dB
1 i
il
L]
1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Zite : 03CHO4-HT
Condition: FCC CLASS-E 3m HF-ANT VERTICAL
EUT tBOZ.11yg USE Wireless adapter
POWER :From Hotebook
MODEL :FR 770310
MODE :1llg Tx ChOl:2412MH=
Data Rate:g
Over Limit Deadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Fos Pos EBemark
MHz dBu¥ /m dB dBuV/m dBulr dB dE dE CI deg
1 1324 000 E4.91 -15.09 74.00 59.61 Z6.65 Z.60 33_95 100 0 Peak
z2 13Z4_ 000 35.26 -18.74 54.00 39.96 Z6.65 Z.60 ~33.95 100 124 Average
3 l14E54.000 37.15 -1&6.85 GE54.00 41.10 Z7.08 el e M 100 163 Average
4 1454 000 E5.13 -12.87 74.00 L59.08 27.02 L < AN { R A 100 0 Peak
5 l590.000 L1288 -E2.7E 74.00 54.07 EZ8.02 z.89 33.70 100 0 Peak
=} 1590.000 33.68 —-20.32Z 54.00 36.47 28.02 z2.89 33.70 100 171 Average
7 1732.000 32.1% -E1.87 G54.00 33.63 EZ3.11 .02 33.70 100 217 Average
g 173z_.000 4845 -EL_ 56 74.00 50.01 295.11 J.02 33,70 100 0 Peak
9 1854000 3z.54 -Z1.46 54.00 3Z.99% 30.07 3.1 33.70 100 217 Average
1d 18E4.000 43,82 -24.18 74.00 EO0.E7 3Z0.07 3.1 33.70 100 0 Peak
11 Zz50.000 g&£.54 -7.4€6 74.00 EE.00 30.53 .74 33.78 100 0 Peak
1z £390_.000 41.81 -12.1%9 E4.00 41_F27 30,53 3,74 3378 100 357 Average
13 @ 241z 000 S5 76 95_2z 30.56 3.76 '33.78 100 357 Average
ld X Zd1z.000 10383 103.38 30.56 .76 3378 100 0 Peak
15 2484 610 33.31 -E0.69 E4.00 3E.84 30.43 I.84  33.80 100 357 Average
16 Z484_ 610 47_5Z -Z6.483 74.00 47.05 30.43 a.84 33.80 100 0 Peak
17 4871 _ 000 4954 -4 46 74.00 44 51 33.45 LS.88 34_30 100 0 Peak
1s 4821.000 45,65 -Z.3E E54.00 d40.6Z 33.4F5 E.38 34.30 100 EEZ Average
13 7338.000 E4.97 -195.03  74.00 43_FF 3B.E7 .49 33_41 100 0 Peak
20 7338.000 40.78 -13.22 54.00 29.03 38B.67 6.49 33.41 100 155 Averadge
Remark: #13 and #14 Fundamental Signal
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

- Test Mode : Mode 8
* Polarization : Horizontal
Il The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-07-14

Level {(dBuW/m})
a0

FEC CLASS-B

BdB

A
z 4
5 -]
v 3o 224, 3. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASES-E 3m ANTZ2724 HORIZONTAL
EUT :802.11g USE Wireless adapter
POWER :From Motebook
MODEL :FR 770310
MODE :1lg Tx_Ch086;2437MHz
Data Rate: B
Over Limit PEeadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Fos Fos Bemark
MH=z dBuy/m dB dBuV/m dBuW dEfm dB dB cm deg
L 30.000 35.50 -4.50 40.00 E51.383 16.38 0.83 32.89 -—-= --- Paak
ik | 38.910 35.07 -4.93 40.00 E4.59 17.71 0.71 32.94 -—- --- Paak
31 133.140 39.34 -4.16 43.50 E9.67 11.Z0 1.34 3E.87 1a7 2Z1 Peak
4 399.400 35.50 -10.50 46.00 E0.23 15K .75 Z.33 3Z.86 -—- -—- Peak
5 EZg. 00 32.16 -13.84 45.00 4416 17.75 Z.70 3Z_45 -—- -—- Peak
g 978 600 33.83 -1Z_17 46.00 37.44 ZF4.73 3.53 31.47 -—- -—- Peak
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

- Level (dBul /im) Date: 2007-07-13
7
FCC CLASS-B
-GdB
L 11 FCC CLASS-B-AV
5
4 -6dB
18
3 H
L 1000 5500. 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZS-B 3w HF-ANT HORIZONTAL
EUT 1802.1lg USE Wireless adapter
POWEE :From MNotebook
MODEL :FR 770310
MODE :1llyg Tx_ChO&;2437MHz
Data Bate:&
Over Limit Beadintenna Cahle Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Demark
MH= dBulV/m dB dBuV/m dBul dB/m dE dE fal deg
1 1324.000 E1.73 -22.21 74.00 Ee6.43 Zg.g5 Z.E0 33.3E 1ad 0 Peak
z 1324 000 34.01 -1%.99 L4 00 38.71 E6.65 2.60 33.95 100 268 Average
3 1454 000 50.52 -Z23.48 74_00 54.47 z7.09 Z2.73 33.77 100 0 Peak
4 14E84.000 34.ZE5 -13.7&5 E4.00 38.E0 EZ7.03 .73 33.77 lao EEZ Average
5 £2390.000 L5324 -Z0.76 74.00 LE. 70 20.5% 3.74 33,78 100 0 Peak
& Z390.000 34.90 -1%.10 54.00 34.36 30.5%9 3.74 33.78 100 273 Awverage
T H E437.000 100,78 100,25  30.43 379 3ELT8 lao 0 Peak
a8 X 2437.000 90_48 89.98 30.49 3,79 33,79 100 273 Awverage
9 £483.500 3Z.13 -Z1.87 L54.00 31.66 30.43 3.84 33.80 100 273 Awverage
10 E423.500 4E.77 -28.E3 74.00 45.30 30.43 F.84 33.80 lao 0 Peak
11 2034.000 E4.7E5 -19.EE 74.00 4E.13 35.43 £.77 33.6d lad 0 Peak
1z 8034 000 41.74 -1F. 26 L54.00 Z295.1F 3259_.43 &6.77 33_64 100 27 Awverage
Remark: #7 and #8 Fundamental Signal
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

* Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuV/m}
&0

Date: 2007-07-14

FCOC CLASS-B
-bdB
40'1—|
& 3
4 5 B
L 30 224 4186. 612. 406. 1000
Frequency (MHz)
Eite c03CHO4-HY
Condition:FCC CLASZ-E 3m ANTZ7Z4 WERTICAL
EUT I80Z.11lg USE Wireless adapter
DOWER :From Notebook
MODEL SFR 770310
MODE llg Tz ChO&;z437MH=
Data Pate:&
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Fos Pos Remark
MH= dBul,/m dBE dBuV/m dBut’ dB fm dB dB I deg
BT 37.830 36.74 -3 F6 4000 L5 47 1361 0.70 3Z.98 110 136 Peak
| £§3.490 35.85 -4_.15 40.00 &1.99 5.93 0.81 3Z.88 ol === Peak
3 133.140 33.86 -9.64 43_.50 54.19 11.20 1.34 3Z.87 S —=—— Peak
4 399_.400 32.75 -13.25 46.00 47.53 15.75 Z.33 3Z.886 —-—= ——— Peak
5 5z8_200 31.48 -14.52 46.00 43.48 17.75 Z.70 3Z.45 R ——— Pealk
& 66Z_600 33.78 -1Z.22 46.00 42.65 z20.05 3:12 ~3Z.04 e === Peak
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

; Level (dBuY/m}

Date: 2007-07-13

13
14
FCC CLASS-B
-Gdb
594 4 FCC CLASSB-AV
i 0 6B
20
1
1B
. 1000 5300. 10600. 15400. 20200. 25000
Frequency {(MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m HF-ANT VERTICAL
EUT DB0Z.11lyg USE Wireless adapter
POWER :From Hotebook
MODEL tFR 770310
MODE :1lg - Tx ChO6;2437MHz
Data Rate:g
Over Limit Deadintenna Cable Preamp Anr  Table
Freq Level Limit Line Lewel Factor Loss Factor Tos Pos Demark
MHz dBu¥ /m dB dBuV/ m dBulr dB di dE CIL deg
1 1z24.000 £E4.3% -13.€61 74.00 E5.03 Zg.65 E.e0 33.3E 100 0 Peak
zZ 1324 000 3540 -18.60 E4.00 40.10 Z6.65 Z.60  33_95 100 124 Average
3 1454 000 37.34 -16.66 54.00° 41.29 27.09 Z.73 33.77 100 163 Average
4 1454 000 &£5.30 -18_.70. 74.00 59.25 27.09 z.73 33.77 100 0 Peak
3 1E56.000 33.67 -E0.33 G54.00 36.46 EZ8.02 E.g5 33.70 100 171 Average
& l59&_ 000 L5100 -23.00 74.00 53.79 EZE8.02 z.89 33,70 100 0 Peak
7 1724 _ 000 48 68 -EL.38 74.00 50.18 £5.11 I.02 33,70 100 0 Peak
g 1724000 31.70 -Z2Z.30. 54.00 33.26 29.11 3.02 33.70 100 217 Average
3 18€0.000 45,78 -E4.22 74.00 E0.03 30.:21 3.1 32.70 100 0 Peak
10 180,000 31.02 -22.98 G54.00 321.33 30.:Z1 3.18 3370 100 £17 Average
11 2390_.000 37.44 -1&_ 56 E54.00 36.90 30059 I.74 3378 100 357 Average
1z £390_.000 &51.36 -2Z.64 74.00 50.82 30.59 3.74 33.78 100 0 Peak
1z X Z437.000 104.45 loz.23  30.43 309 33078 100 0 Peak
14 @ Zd437.000 34.08 93.E6 30.43 bo T - i ey 100 3ET Average
15 2483 _ 500 3336 -E0.64 E54.00 3E.89 30.43 .84 33.80 100 357 Average
16 2483_.500 47.19 -Z6.81 74.00 46.72 30.43 .84 33.80 100 0 Peak
17 4865.000 E0.40 -23.60 74.00 45.F1 33.59 E.31 34.30 100 0 Peak
1 4862, 000 4&.37 -T7.63 E54.00 41.18 33.53 E.2l 34.30 100 ET73 Average
ik go0lo.000 E5_E5E -18.48 74,00 4F.85 39_50 .76 3360 100 0 Peak
20 g0l0_.000 42_.Z21 -11.79 54.00 29.55 35.50 E.76 3360 100 B0 Average
Remark: #13 and #14 Fundamental Signal
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wewons FCC/IC TEST REPORT Report No.: FR770310

* Test Mode : Mode 9
= Polarization : Horizontal

Il The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBu¥/mj) Date: 2007-07-14

FCC CLASS-B
-bdB

30 224, 413. 612, §06. 1000
Frequency (MHz)
Site :03CHOD4-HY
Condition: FCC CLASS-BE 3m ANTZ2724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From Notebook
MODEL tFR 770310
MODE :11g Tx_Chll;2462MHZ

Data Rate: B
Over Limit Peadintenna Cable Preamp Int  Tahble

Freg Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MH=z dEuV/m dB dBEu¥/m dEul’ dBE/m dE dE CI degy
] 20.000 324.23 -5.77 40.00 E0.11 1&.38 0,62 3Z2.83 il -== Peak
z 1! 2,180 26,81 -2.13 40,00 E&. 33 1z.71 0,71 3Z2.94 100 24 Peak
3! 132.330 33.31 -4.19 43.50 £59.56 11.28 1.33 32.87 v === Peak
4 399_400 35.67 -10.33 446.00 50.45 1575 2.33 3E.88 e -—— Peak
5 LEg_ 200 3E_86 -13.14 45.00 44856 17.75 2.70 32.45 s —-—— Peak
& 934 200 33_E2L -1E.7L 46,00 36,72 24,37 3.58  31.4EF =i -—— Peak
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wemonias. FCC/IC TEST REPORT

Report No.: FR770310

?Leuel (dBu¥/mj) Date: 2007-07-13
i
FCC CLASS-B
-6dB
s i FCC CLASS-B-AV
E -6db
b 1B
4 i
. 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT HORIZOMTAL
EUT tB0E.1lg URE Wireless adapter
POTER :From Hotebook
MODEL :FE 770310
MODE tllg Tx Chll;z246ZMHz
Data Rate: &
Over Limit Beadinterna Cable Preamp int  Table
Freqg Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH= dEuV/m dE dBEuV/m dEul’ dBE/m dE dE CIL degy
1 13z4.000 &2_.1% -Z1.81 774.00 56.89 26.65 Z£.60 33.395 100 0 Peak
z 13z4_.000 33.9% -Z0.01 54.00 38.69 2Z6.65 Z.60 33.35 100 268 Average
3 l4EB4.000 33.85 -Z0.15 GE4.00 37.80 Z7.08 .73 3377 R alu] EES Awerage
4 l4at4 000 E1_7& -2E_ 22 74,00 L5587 E7.09 .73 33,77 100 0 Peak
5 2387_.330 48.07 -Z5.93 774.00 47.49 30.62 3.74 33.78 100 0 Peak
5} £387.330 33.57 -Z0.43 54.00 33.0z 30.59 3.74 33.78 100 0 Awerage
70X Z4EE.000 103,33 103,45  30.4€ 3.81 33.7% hRu]u] 0 Peak
=R | E4GE_ 000 94 63 S94.15 30.46 BB fEIITES 100 0 Awerage
9 2483 500 &3.36 -10.64 74.00 &Z2.8% 30,43 .84 33_80 100 0 Peak
10 Zd483.500 40.82 -13.1% E54.00 40,35 30.43 F.84  33.80 1a0 0 Awerage
11 £042. 000 EE.38 -18.62 74.00 42.7& 33.48 E.78 33.64 R alu] 0 Peak
12 8049 000 41.85 -12.15 L4.00 Z29.E83 39.48 .78 33.64 100 235 Awerage
Remark: #7 and #8 Fundamental Signal
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SPORTON LAB.

FCC/IC TEST REPORT

Report No.: FR770310

* Polarization : Vertical

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-14

Level (dBuVim)
&0

FCC CLASS-B

BdB

1 G
= 5
]
30 224, 8. 612. 806, 1000
Frequency (MHz)
Site :0ZCHO4-HY
Condition: FCC CLASS-B 3m ANTZ7z4 WERTICAL
EUT tBOZ.11lg USE Wireless adapter
POWER :From Notehook
MODEL :FR 770310
MODE 1llg Tx_Chll;Z46ZMHz
Data Pate:&
Over Limit Peadintenna Cable Preamp hnt  Table
Freg Level Limit Line Lewvel Factor Loss Factor Pos Pos Pemark
MHz dBEuV,/m dE dBul/ m dBEuy dBE/m dB de =8 dag
Lzl 39.180 36.41 -3.E59 4000 EE5.93 1271 0.71 3ZE.94 110 247 FPeak
it £3.490 3543 -4_E57 4000 &1.57 5293 0.8l 3=E.88 =l —-—— Feak
3 133140 3417 -9.33 43_.50 LS4 50 1120 1.34 32E.87 =t ——— Peak
4 39&6.600 3E_43 -13.E57 46.00 47_3F 1L5. 65 2.3 ZE.B6 i ——— Peak
5 L8 200 31.78 -14. 2 46.00 43.78 17.75 z.70 3E.45 el ——— Peak
& EEZ_600 36_.39 -9.61 46.00 45 _FZ& Z0.05 3.1z 32E.04 il ——— Peak
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Report No.: FR770310

2 Level (dBuY/m})

Date: 2007-07-13

14
1B
FCC CLASS-B
-6dB
solu 'F 13 FCC CLASS-B-AV
7 _B-
i bt -6dB
2p
b
. 1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Site :03CHO4-HT
Condition: FOC CLASS3-E 3m HF-ANT VERTICAL
EUT I80Z.11g UBE Wireless adapter
POWER :From Hotebook
MODEL tFR 770310
MODE :1llg Tx Chll:Z2462MH=
Data Rate:g
Over Limit Leadintenna Cabkble Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos DPemark
MHz dBuV/m dBE dBu¥V/m dBulr dBfm dB dB cIm dedg
1 1324000 54_ 67 -19.33 74.00 59.37 2Z6.65 Z.60 33.95 100 0 Peak
z 1324000 35.Z2Z1 -18.79 54.00 39.91 Z6.65 Z.60 33.95 100 174 Average
3 1454 000 37.20 -16.80 G54.00 41.18 Z7.09 .73 33077 100 163 Awverage
4 l4E54.000 EE.3E -12.65 74.00 E5.30 EZ7.03 .73 3377 100 0 Peak
3 lE50.000 E1. 21 -EZ.79 74.00 E4.00 ZB.02 Z.g8 33.T0 100 0 Peak
& 1590000 33.69 -E0.31 E4.00 36.48 EZB8.0Z2 z.89 33,70 100 171 Average
7 1724 000 32.24 —-E1.7& E4.00 33.80 £95.11 J.0g 33,70 100 217 Average
a8 17Z4_ 000 48.53 -25.47 774.00 50.09 29.11 3.0z 33.70 100 0 Peak
9 1862000 49_67 —-Z24.33 74.00 49.98 30.Z1 3.18 33.70 100 0 Peak
1d 18€2.000 3Z2.67 -E1.33 654.00 32.38 30.:21 3.1 33.70 100 £17 Average
11 Z3E1.780 31.51 -EZ.0% GE54.00 321.30 30.71 .66 3377 100 135 Average
1z 23E1.780 44_.91 -F5.0%9 74.00 44_.37 30.E59 a.74 33,78 100 0 Peak
137 2462 000 88_8F 88._34 30.46 81 13T 100 135 Average
14 ¥ 2462 000 S96._34 S9L5_86 30.46 3.81 33.79 100 0 Peak
15 2483_500 34.4F -19.58 54.00 33.95 30.43 .84 33.80 100 135 Averadge
18 Z485.500 57.54 -16.06 74.00 E7.47 30.43 3.84 33.80 1ad 0 Peak
17 49Z6.000 E0.33 -E3Z.€61 74.00 4E.0Z 33.72 E.2E 34.30 100 0 Peak
1z 4926, 000 45, 47 -Z2.E3  74.00 40,10 33.72 E.9E 34.30 100 127 Peak
13 TEGE_ 000 E5.13 -18.87 74.00 43.01 39_E3 .63 33,74 100 0 Peak
Z0 TEEE_ 000 4111 -12.8% E4.00 28.99 39_E3 .63 33.74 100 336 Average
Remark: #13 and #14 Fundamental Signal
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Report No.: FR770310

* Test Mode : Mode 10
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-12

Level {(dBul/m}
a0

FCC CLASS-B

$aB

40 —I
| & !
3 5 &
. 30 224, 118, 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY

Condition: FCC CLASS-E 3m ANTZ272Z4 HORIZONTAL

EUT :B802.11g USE Wireless adapter
POWER :EFrom Notekook
MODEL (FR 770310
MODE :1lg Tx_Chll;Z462MHz
Data Rate: @
Over Limit Deadintenna Cable Preamp Ant Table
Freq Lewvel Limit Line Lewel Factor Lo=s= Factor Fos Pos Remark
MH=z dBuy/m dB dBuV,/m dBuw dE fm dB dB o de
1 1zg.820 32.07 -11.43 43.50 E2.07 11.85 1.3l 3Z2.86 -—- -—- DPealk
R 283.530 34.84 -11_1e 46.00 E3.23 1Z.40 1.9% 32.83 100 219 Peak
] 295.380 31.51 -14.4% 4€.00 49.9% 1z.32 Z2.03 3z.81 -—- --- Deak
4 399,400 34.61 -11.33 45.00 49.33 1E. 75 2.33 32_86 - -—- Paak
5 478 500 30.01 -15.93 45.00 43.42 1&6.65 2.5EE 3Z_68 -—- -—- Paak
g EF2. 200 31.09 -14.91 45.00 43.09 17.76 Z.70 3Z.45 -—- -—- Peak
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?Leuel (dBu¥/m} Date: 2007-07-13
i
FCC CLASS-B
-6dB
59 11 FCC CLASSB-AV
L -6dB
TE
1P
4 i
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLAZS-E 3w HF-ANT HORIZONTAL
EUT D80Z.1lg USE Wireless adapter
POWEER :From Hotebook
MODEL :FR 770310
MODE tllyg Tx_Chll;Z46ZMHz
Data Rate:&
Over Limit Readintenna Cable Preamp Ant  Table
Freg Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos PRemark
MH=z dBuV./m dB dBu¥W /m dBu dBE fm dB dB CIo de
1 1324.000 £E0.36 -Z3.64 74.00 EE.0&6 Z&.65 Z.E0 33.3E 1a0 0 Peak
z2 1324 000 3400 -2Z0.00 L54.00 3870 EZ&.65 2.60 33.895 100 268 Average
3 1454 000 33.55 -Z0_.4L5 54.00 37.50 27.09 Z2.73 33.77 100 268 Average
4 l4B4.000 45,33 -Z4.€1 74.00 E3.34 Z7.08 .73 3377 hRalu] 0 Peak
5 £384_ 860 47.83 -26.17 74,00 47.EF9 30,59 3,74 3378 100 0 Peak
=} 2£384.860 3Z2.76 -Z1.24 54.00 3Z.18 30.62 3.74 .33.78 100 Z27Z Average
TR Z46Z_ 000 93 57 98.09 30.46 3.81 33.79 100 0 Peal
8B Z4EE. 000 SZ.00 21.E2 320.4¢ F.81 33.73 R alu] ETZ Awerage
9 2483 _8L0 E7_.54 -16.45 74,00 57.07 30,43 .84 33_80 100 0 Peak
10 2483.850 35.9% -18.01 54.00 35.52 30.43 .84 33.80 100 Z27Z Average
11 TISE.000 EE.47 -18.E3 74.00 43,16 33,33 E.E7  33.E€9 e --— Peak
12 @ TYGE_ 000 43.73 -10.27 54,00 31.4F 3933 6.67  33_68 100 5L Awerage
Remark: #7 and #8 Fundamental Signal
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Report No.: FR770310

= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuV/m}
&0

Date: 2007-07-12

FCOC CLASS-B
-bdB
7z 4
TR 5 &
30 224 4186. 612. 406. 1000
Frequency (MHz)
2ite c03CHO4-HY
Condition:FCC CLAZZ2-E 3m ANTETZd WERTICAL
EUT I80Z.11lg USE Wireless adapter
DOWER :From Notebook
MODEL :FR 770310
MOLE llg Tz Chll;z4eZMH=z
Data Pate:&
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Fos Pos Remark
MH= dBul,/m dBE dBuV/m dBut’ dB fm dB dB I deg
1 Z40.080 31.67 -14.33 46.00 5EO.85 11.83 1.84 3Z.86 S —-—— Peak
bt 253,770 33,76 -1Z2.z5 46.00 52.17 1lz_5Z 1.83 3z.87 S —--— Peak
2 283,530 31.37 -14.63 46.00 45.8Z 1z2_40 1.9% 3z.83 e o= Paak
4 399,400 34.33 -11.67 46.00 4511 15.7& Z.33 3z.86 100 141 Peak
5 S5EQ_z200 31.53 -14.47 46.00 4353 17.7& Z.70 3z.4% ] =—="Realk
3} 62600 3Z.34 -13.66 46.00 41.21 2Z0.05 3.1 3z.04 S —-—-— Peak
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7 Level (dBuY/m}

Date: 2007-07-13

+
1R
FCOQ CLASS-B
-Gdb
1B
598 7 FCC CLASS-B-AV
I 13 -6dB
TH
i
1 16
L 1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m HF-ANT WERTICAL
EUT IB0Z.11g UBE Wireless adapter
POWER :From Hotebook
MODEL tFR 770310
MODE t1lg Tx Chll;Z467MH=
Data Rate:g
Ower Limit Peadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Tos Pos Demark
MHz dBuV/m dBE dBu¥V/m dBul\ dBfm dB dB I deog
1 1324 000 E4.30 -15.70 74.00 £59.00 Z6.65 Z.60 33.95 100 360 Peak
E 1324.000 3E.34 -12.66 G54.00 40.04 Z&.65 E.e0  33.3E 100 120 Average
3 l4E4.000 EE.E3 -12.77 74.00 E5.18 Z7.08 el e M 100 360 DPeak
4 1454 000 37_Z0 -1&.80 E54.00 41.15 =27.02 L < AN { R A 100 160 Average
5 159&_ 000 3377 -E0.23 E4.00 36.56 EB8.02 z.89 33.70 100 169 Average
=} 1596000 &51.0Z -22.983 74.00 53.81 :28.02 z2.89 33.70 100 360 Peak
7 1862.000 E0.34 -2Z3.66 74.00 E0.65 30.21 3.18 33.70 100 360 Peak
2 18€2.000 3Z2.53 -El.41 G54.00 32.30 30.:21 3.1 33.70 100 Zl& Average
) Z388.000 49,37 -E4.63 74.00 48.8F 30.59 3.74 33.78 100 260 Peak
10 2388000 33.01 -E0.9% E£4.00 3E_46 30.E59 3.74 33,78 100 &0 Average
i T | Z46Z 000 10Z. 86 10Z_38. 30.46 3.81 33.79 100 360 Peak
1z @ Z46Z_000 24 99 94_51 30.46 3.81 33.79 100 &0 Peak
13 Zd483.500 €Z.60 -11.40 74.00 EZ.13 30.43 3.84 33.80 100 ZE0 Deak
14 Zd483.600 40.85 -13.15 ©54.00 40.38 30.43 3.84  33.80 100 &0 Average
15 L3lo.000 49 15 -F4. 85 74.00 4379 34.03 .00 34_17 =R —--— Peak
1la L3lo.000 35.0& -18.94 E54.00 Z29.20 34,03 .00 34_17 100 59 Average
17 8094000 &5.27 -18.73 74.00 4Z_7Z2 39.47 .81 33.73 e ——-— Pealk
[ 18 @ 054 000 43.78 -10.22 G54.00 31.23 395_47 B8N 35i038 100 ZEE Awerage
Remark: #11 and #12 Fundamental Signal
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Report No.: FR770310

= Test Mode : Mode 11
* Polarization : Horizontal
Il The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-07-12

Level (dBuvimy)
80

FCC CLASS-B
-bdB
40 —I
L ® i
3 4 5}
n 30 224. 418. 612, 306. 1000
Frequency (MHz)
gite :03CHOD4-HY
Condition: FCC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From MNotebook
MODEL :FR 770310
MODE :11lg Tx_Ch01;Z412MHz
Data Rate: &
Over Limit Beadinternna Cable Preamp Ant  Table
Freqg Level Limit Line Lewel Factor Loss Factor Pos PFos Bemark
MHz dEuV/m dE dEuV:/m dEul’ dE /m dE dE CI deg
i 251.940 30.76 -15.24 46.00 49.17 12.55 1.91 32.838 - --— Peak
z 259.770 35.40 -10.50 46.00 53.82 12.52 1.93 32.87 -—- --- Peak
3 283.530 32.Zz -13.78 46.00 E50.67 12.40 1.39 32.83 -— --- Peak
4 383.300 30.77 -15.23 46.00 46.18 15.18 2.26 32.8% - --- Peak
L3 399400 36.89 -9.11 46.00 51.67 15.75 2.33 32.86 108 93 Peak
3 552_.700 32.20 -13.80 46.00 43.07 18.68 Z.78 32.33 -—- --- Peak
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Report No.: FR770310

7 Level (dBu¥/mj) Date: 2007-07-13
16
1B
FCC CLASS-B
il -6dB
59| = FCC CLASS-B-AV
B 21 (&) 6dB
i 2
Tl
]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Zite :03CHO4-HY
Condition:FCC CLAZZ-E 3w HF-ANT HORIZONTAL
EUT tBOE.1llg USE Wireles=s adapter
POWEER :From Hotebook
MODEL :FR 770310
MODE tllyg Tx ChOl;2417MH=z
Data Rate:g&
Over Limit Beadinternma Cable Preamp int Table
Freqg Level Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH= dBulV/m dB dBul/m dBul’ dB /m dB dB oI deg
1 1324.000 E4.35 -13.0E 74.00 E2. 65 ZE.65 Z.E0 33.3E 100 0 Peak
Z 1224.000 327.86 -36.14 74.00 42,56 Z&.65 Z.60 33.8% 100 0 Peak
3 l4aLe 000 E5.94 -18.0& 74,00 L59.89 27.09 .73 33,77 100 0 Peak
4 ldLe 000 37.17 -16.83 L4 .00 41.12 27.09 .73 33,77 100 160 Awverage
5 1592000 &2.2Z -Z1.78 774.00 55.01 28.02 Z2.8% 33.70 100 0 Peak
3 155&.000 35.42 -15.58 G4.00 41.21 Z§.02 Z.85% 33.70 1a0 155 Awerage
i) 1724.000 34.33 -13.67 E4.00 32E5.83 Z3.11 .02 33.70 hRulu] Z10 Awerage
2 17z4.000 48.70 -ZE.20 74.00 E0.EZ& Z9.11 .02 23.70 100 0 Peak
9 lga4 000 EE_80 -Z1.:20 74.00 L5Z2.95 30,34 3.E1 3370 100 0 Peak
10 leg4 000 3497 -19.03 L4.00 35.1z 30034 BFEL 130470 100 237 Awerage
11 1996 000 34.83 -19.17 54.00 33.89 31.30 3.34 33.70 100 357 Average
1z 1%%6.000 50.%6 -Z3.04 74.00 E0.0Z 31.30 .34 33.70 1a0 0 Peak
[1z ’ Z320.000 45.87 -4.1% E4.00 45,33 30.58 3.74  33.78 100 130 Awerage
14 @ £390.000 §9.77 -4.23 74.00 E2.E3 30,59 3.74 33,78 100 0 Peak
15 @ E41E_ 000 9934 92.80 30,856 3.76 33.78 100 130 Awverage
16 @ Z41Z_ 000 107_70 107.16 20.56 e MBI TE 100 0 Peak
17 2484 _ 000 &0.13 -2Z3.87 774.00 49.66 30.43 3.84 33_80 100 0 Peak
13 Zd454.000 34.3% -13.61 654.00 33.3Z 30.43 3.84 33.80 1a0 130 Awerage
13 4821.000 45.24 -Z4.06 74.00 44,31 33.45 E.88 34.30 hRulu] 0 Peak
20 @ 48z21.000 45,11 -8.8% 54.00 40,023 33.45 L.88 34.30 100 E4]l Awerage
21 8094 000 EL&_16 -17.84 74,00 43 61 3947 5.81 3373 100 0 Peak
zz2 8094000 41.77 -1Z.23 54.00 2z9.22 39.47 .81 33.73 100 287 Average
Remark: #15 and #16 Fundamental Signal
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= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuvim)
30

Date: 2007-07-12

FCC CLASS-B
 oLLH
= 1
2 §
4 3
30 224, HE. 612, 406. 1000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLAZSS-E Sm ANTEZ7E4 WERTICAL
EUT tBOZ.11yg USE Wireless adapter
POWER :From Notebook
MODEL :FR 770310
MODE :1llyg Tx_ChOl;241ZMHz
Data Rate: &
Over Limit Leadintenna Cahkle Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Tos Pos EBemark
MHz dBu¥V /m dB dBuV/m dBulr dE/m dE dE cm deg
1 Z59.770 27.18 -18.8z 46.00 4560 12Z_EE 1.93 3z2.87 B il —-— Peak
2 283.530 31.67 -14.33 46.00 E50.12 12.40 1.99 32.83 oo ——-— Peak
3 £52.730 Z7.36 -l%.64 d46.00 4E5.83 1Z.31 .03 3E.8l == --— Deak
4 F52.400 3E.61 -10.3% 4&.00 E0.33 L1E.7E E.33 3E.g6 100 13 Peak
5 B6&G. 100 3E.28 -13.7: 46.00 41.14 E0_0& 3.1 3E2.04 e —-— Peak
& 994 500 320.45 -23. 55 54 .00 31.75 EL_SE 3.74 3100 e —-— FPeak
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7 Level (dBuY/m)

Date: 2007-07-13

11
1B
FCOQ CLASS-B
-Gdb
59|y 13 FCC CLASS B-AV
5 6dB
16
I ab
L 1000 5300, 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m HF-ANT WERTICAL
EUT IB0Z.11g UBE Wireless adapter
POWEER :From Motebook
MODEL :FR 770310
MODE 1llyg Tx_ChOl;Z41ZMHz
Data Rate: &
Ovwer Limit Peadintenna Cable Preamp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Tos Pos PBemark
MHz dBuV/m dBE dBu¥V/m dBul\ dBfm dB dB I deog
1 1z24.000 E3.43 -Z0.E57 74.00 EE5.13 Z&.65 E.e0 33.3E 100 0 Peak
E lz224.000 34,19 -19.81 54.00 328.83 Z6.65 Z.e0  33.3% 100 330 Average
3 1454 000 3517 -18.83 E4.00 39.12 =27.09 g 38T 100 167 Awverage
4 1454 000 &3.17 -20.83 74.00 57.1z2 27.09 z.73 33.77 100 0 Peak
3 1875.000 4%.88 -EZE5.12 74.00 45.03 30.34 3.21 3370 100 0 Peak
& 1878 000 32.84 -E1.16 E4.00 3E.99 30.34 3.1 33,70 100 233 Average
? 1990.000 32.90 -21.10 54.00 3Z.12 31l.16 3.31 33.70 100 25 Average
2 1250.000 43,88 -E4.12 74.00 45,10 3Z1.16 3.3l 3370 100 0 Peak
9@ 2390.000 &8.24 -5.76 74.00 &7.70 30.59 F.7d TBETRE 100 0 Peak
10 @ 2390_000 47.03 -&.97 E4.00 46.459 30_E59 a.74 33,78 100 &0 Average
11 @ 2412 000 107.06& 106.5Z2 30.56 3.76 33.78 100 0 Peak
1z @ Zd41z.000 3326 7.7 320.Ee .76 33.78 100 &0 Average
13 2483 _ 500 33.9% -F0.01 E54.00 33_52 30.43 .84 33_.80 100 &0 Average
14 Z2483_500 47.03 -26.97 74.00 46.56 30.43 a.84 33.80 100 0 Peak
15 S061.000 EE.30 -12.70 74.00 42.7Z 35.48 £.78 33.68 100 0 Peak
1la go0&sl.000 41.81 -12.19 E54.00 Z29.F3 39.48 .78 33_68 100 237 Average
Remark: #11 and #12 Fundamental Signal
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* Test Mode : Mode 12
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-12

Level (dBuVY/m)
&0

FCC CLASS-B.
b8
40—‘
4
] e 5 B
30 24, M8, 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FoC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From Notebook
MODEL :FR 770310
MODE :11lg Tx ChO6; Z2437MHZ
Data Rate: @&
Over Limit Beadintenna Cable Preamp Ant  Table
Freqg Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dEuV/m dE dEuV:/m dEul’ dE /m dE dE CI deg
1 179.900 30.87 -1F.63 43.50 50.98 1l.46 1.32 32.87 - -—— Paak
z Z00.100 29.06 -14.44 43 50 5l.43 8.72 1.6l 32.7E - -—- Peak
] Z40.060 2937 -16.62 45.00 48.50 11.83 1.84 3Z.86 - -—— Peak
4@ 399.400 34.08 -11.9Z 45.00 48.8¢ 15.75 2.33 3E.8¢ a0 204 Paak
£ EZ8.200 23.41 -16.53 46.00 41.41 17.75 2.70 3Z.45 e -—— Paak
g EES.700 29.96 -16.04 46.00 40.83 18.63 Z.78 3E2.33 - -—- Paak
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7 Level (dBu¥/mj) Date: 2007-07-13
16
1B
FCC CLASS-B
-Gidb
14
891 ik 13 FCC CLASS B-AY
-6dB
el 2
S 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLAZS-E 3w HF-ANT HORIZONTAL
EUT tBOE.1llg USE Wireles=s adapter
POWER :From Notebook
MODEL :FR 7703210
MODE tllg Tx Cho6;2437MHz
Data Bate:g
Over Limit Beadinternmna Cable Preamp Ant Table
Freqg Level Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dEuV/m dE dBEuV/m dEul’ dBE/m dE dE CI degy
12 13Z4.000 &5.2ZZ -18.783 774.00 59.92 2Z6.65 Z.60 33.95 100 0 Peak
z 1324.000 37.65 -1l6.3E E4.00 42.3E Z&.65 Z.60 33.3E% hRulu] 113 Awerage
3 l4ft4 000 39.6F -14.38 L54.00 43 57 27.09 .73 33,77 100 160 Average
4 l454 000 &6.25 -17.75 74.00 60.20 27.09 z.73 33.77 100 0 Peak
3 lE28.000 EZ.48% -Z1.E2 74.00 EE.E7 Z&.02 Z.85 33.70 100 0 Peak
& 1522.000 40.80 -13.E50 GE4.00 43,23 Z§.02 Z.85 33.70 hRulu] 1EE Awerage
7 l8gZ_ 000 42.00 -12.00 54,00 47231 30,21 a.la 3370 100 210 Average
g 186Z_ 000 &1._.44 -ZZ_ 56 774.00 51.75 30.Z21 3.18 33.70 100 0 Peak
3 1518.000 41.33 -1Z.67 6E4.00 41.1% 30.62 3.E3 33.70 100 E3ZT Awerage
10 1918. 000 EE_8F -21.18 74.00 E5Z.67 30,62 = ke A 1 LR | 100 0 Peak
11 1996_000 &1.78 -ZZ_ zZ 774.00 50.84 31.30 3.34 33.70 100 0 Peak
1z @ l526.000 42.36 -11.64 E54.00 41.4Z 31.30 F.34  33.70 100 ZET Awerage
12 @ E390_000 4465 -9 35 L4.00 4411 30.59 3.74 3378 100 130 Awverage
14 2390.000 &58.18 -15.8Z 774.00 57.64 30.59 3.74 33.78 100 0 Peak
1t @ Z437.000 325.37 23,47 20.43 .79 33T hRalu] 130 Average
16 @ 2437 _000 107._84 107.324 320,49 e et I o (] 100 0 Peak
17 2483 _500 41.86 -1Z.14 54.00 41.39 30.43 3.84 33_80 100 130 Average
1z Z453.500 E3.03 -2Z0.37 74.00 EZ.56 30.43 F.84  33.80 hRulu] 0 Peak
13 81zl1.000 EE5.11 -182.8% 74.00 47 60 39.45 .82 33,77 100 0 Peak
z0 8171_000 41.84 -1Z.16 54.00 29.33 39.45 6.82 33.77 100 253 Average
Remark: #15 and #16 Fundamental Signal
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= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuvim)
30

Date: 2007-07-12

FCC CLASS-B
-pdB
|5 o 7
3
42 : 5 £
30 224, HE. 612, 406. 1000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLAZSS-E Sm ANTEZ7E4 WERTICAL
EUT tBOZ.11yg USE Wireless adapter
POWER :From Notebook
MODEL :FR 770310
MODE :1llyg Tx_ChO&;2437MHz
Data Rate: &
Over Limit Leadintenna Cahkle Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Tos Pos EBemark
MHz dBu¥V /m dB dBuV/m dBulr dE/m dE dE cm deg
1 1lzZz. 610 Z25.07 -14.43 43 50 4945 11_ZF0 1.2 3Z.85 B il —-— Peak
2 133.140 30.43 -13.07 43.50 E50.76 11_.Z0 1.34 32.87 i ——-— Peak
3 ZE2.770 3Z.01 -13.3% d4&.00 E0.43 1Z.E:2 l.33 3E.87 === --— Deak
4 F55.400 3E.04 -10.26 46.00 45.82 1E.75 E.33 3E.26 100 135 DPeak
5 559700 320.28 -15.7: 4&6.00 4115 18_68 z.78  3E.33 == —-— Peak
& looo.ooo  30.71 -E3.29 E4.00 31.86 EZ26.05 3.7e  30_9& et —-— FPeak
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7 Level (dBu'im) Date: 2007-07-13
10
FCC CLASS-B
-6dB
59 7 15
5 FCC CLASS-B-AY
= o] 13 _6dB
fi 1k
4 g1
. 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Z2ite c03CHO4-HY
Condition:FCC CLAZSES-E 3m HF-ANT VERTICAL
EUT tB0E.1lg USE Wireless adapter
PFOWEER :From Notebook
MODEL tFE. 770310
MOLDE tllg Tx_ ChO6;Z437MHz
Data Pate:&
Over Limit Peadintenna Cable Preamp hnt  Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MH= dBul,/m dBE dBuV/m dBut’ dB fm dB dB cI deg
1 13z6.000 §E3.4Z -20.58 74.00 58.1Z Z6.65 Z.60 33.95 100 0 Peak
Z 13&6.000 36.48 -17.5&Z £54.00 41.1% Z6.85 Z.ED  33.88 lan 110 Average
3 l484.000 E3.13 -Z0.81 74.00 E7.14 Z7.03 .73 337 lon 0 Peak
d l484.000 38.14 -1E5.86 E4.00 4E.03 Z7.03 .73 337 lo0 167 Average
5 1990_000 4987 -24.13 74.00 49503 31_1& 3.31 =370 100 0 Peak
& 1990.000 33.91 -z0.0% L4.00 33.13 3116 3.31 2370 100 22 Average
7 Z390.000 L5715 -16.85 74.00 ESE_61  30.59 3.74 323.78 loo 0 Peak
=) 2390.000 40.03 -13.97 &L4_00 39.49 30.59 3.74 33.78 100 357 Average
=R ¢ 2437_000 98_ 12 a7.59 30.5z o7 EEERE 100 357 Averadge
10 @ £437.000 10&.71 106.18 30.E8Z 379 EE.R8 lo0 0 Peak
11 Z483.E00 3E.27 -18.73 E4.00 34.20 30.43 3.84  33.80 lon ZE7 Average
1z Z483.500 49.16 -Z4.84 7T4.00 48.63 30.43 3.84 33.80 100 0 Peak
fic 45878_000 4919 -24.81 74.00 43.53 33_59 5.9 324.30 100 0 Peak
14 @ 48758 000 44 74 -9.76 L4.00 39.03 33_59 5.9 324.30 100 355 Average
15 8051. 000 E5_04 -18.%6 74.00 42 46 39.48 .78 323.68 100 0 Peak
16 8051_ 000 41_54 -17.46 L4.00 28_.96 39.48 .78 323.68 100 355 Awveradge
Remark: #9 and #10 Fundamental Signal
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* Test Mode : Mode 13
= Polarization : Horizontal

B The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-07-12

Level (dBuVY/m)
80

FEC CLASS-B

BdB

4 B
v 30 224, 418. 612, $06. 1000
Frequency (MHz)
Site :03CHD4-HY
Condition: FCC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT :B02.11g USE Wireless adapter
POWER :From MNotebook
MODEL :FR 770310
MODE :1lg Tx Chll;=Z46ZMHz
Data Rate: 6
Over Limit Readintenna Cahle Preamp Ant. Tahle
Freg Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dEuV/m dE dEuV:/m dEul’ dE /m dE dE CI deg
1 17g. 820 32.39 -11.11 43.50 E2.33 11.55 1.31 32.86 - -—— Paak
z EES.770 33.02% -1F.97 45.00 5l 45 1F.GF 1.93 3E.87 - -—- Peak
] Z23.530 3Z_36 -13.64 45.00 50.81 1Z.40 1.93 3Z.83 - -—— Peak
4 3Z3.800 3084 -15. 16 45.00 48 44 13.14 z.08 32 .82 - -—— Peak
£ 399.400 37.52 -8.4% 46.00 E2.30 15.75 2.33 3E.88 lag 215 Peak
g 478,500 3E_E0 -13.50 45.00 45.37 18.65 2.EF 3E.6% -—- -—- Paak
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z Level (dBu¥/mj) Date: 2007-07-13
7
FCC CLASS-B
i -6dB
59| H FCC CLASSB-AY
4 -6dbB
1B
3 g
L]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site 03CHO4-HT
Condition: FCC CLASS-B Zm HF-ANT HORIZONTAL
EUT tBO0Z.1lg USE Wireless adapter
TOWER :From HNotebook
MODEL :FR 78Z303
MODE llg Tx_Chll;Z46ZMH=
Data Rate: &
Over Limit Beadinternna Cable Preamp Aint Table
Freqg Level Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH= dBul,/m dB dBuW/m dBul dB /m dB dB =i 8 deg
1 1324.000 51.73 -ZZ.27 74.00 E56.43 Z6.65 .60 33.35 140 0 Peak
Z 1z24.000 33.13 -Z0.87 6E4.00 37.83 Z&.65 Z.E0 33.3E iR ulu] Zed Awerage
3 ld4B4.000 El.4% -ZZ.E2 74.00 EE.43 Z7.08 .73 3377 100 0 Peak
4 1484, 000 324 27 -19.72 E4.00 32B.EZ Z7.089 .72 3377 100 Ze0 Awerage
5 Z38Z.000 46.78 -E27_EZ 74 .00 46 E0 30.6Z 3.74 33,78 100 0 Peak
& Z38E2_000 33.36 -20_.64 L4 .00 3E.78 30.6Z 3.74 33,78 100 270 Awerage
7R Z46Z.000 10533 105,35 20.46 381 33.79 100 0 Peak
8 X Z245Z_000 S6.71 S6.23  30.46 3.81 33.7%9 100 270 Awerage
gl 2483 500 48_11 -5.82 L4.00 47_ 64 30.43 3,84 33.80 100 270 Awerage
[[10 1! Z4583.500 &9.57 -4.43 74.00 £5.10 30.43 3.84  33.80 100 0 Peak
11 £106.000 EE.50 -18.2Z0 74.00 43.30 33.46 &.81 33.77 100 0 Peak
1z 2106.000 4l1.64 -1Z.36 E4.00 Z5.14 33.46 &.81 33.77 hRulu] 330 Awverage
Remark: #7 and #8 Fundamental Signal
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= Polarization : Vertical
B The test that passed at minimum margin was marked by the frame in the following table.

Lewvel (dBuvim)
a0

Date: 2007-07-12

FCC CLASS-B
-pdB
e
3
42 3 4 g
. 30 224, HE. 612, 06, 1000
Frequency {MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m ANTZ7Z4 WERTICAL
EUT tBOZ.11yg USE Wireless adapter
POWER :From Notebook
MODEL :FR 770310
MODE :1llyg Tx_Chll;Z46ZMHz
Data Rate: g
Over Limit Deadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Eemark
MHz dBuVW/m dBE dBu¥V/m dBul dBfm dBE dB fai 1} deog
1 1zz.610 30.95 -1Z.55 43.50 §51.33 11_Z0 1.26 32.85 = it ——-— Pealk
2 13Z.330 31.8%9 -11.61 43.50 &5z.1l4 11_Z8 1.33 32.87 oo ——-— Peak
3 260.850 3Z.29 -13.71 46.00 E50.71 12.51 1.93 32.86 e —-— Peak
4 323.800 3Z2.07 -13.93 46.00 45.67 13.14 .08 32.82 e --— DPeak
3 F52.400 34.54 -11.06 d4&.00 45 7 1E.7E E.33 3E.g6 100 143 Peak
3 EZ5.E00 31.13 -14.87 4&.00 43.13 17.75 .70 3E.4E i --— Deak
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7 Level (dBuY/m}

Date: 2007-07-13

12
1
FCC CLASS-B
1k -6dB
M E F i FCC CLASS-B-AV
71 i -6dB
i 1B
i
L 1000 5300, 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HT
Condition: FCC CLASS-E 3m HF-ANT VERTICAL
EUT tBOZ.11yg USE Wireless adapter
POWER :From Hotebook
MODEL FR 762303
MODE :1llg Tx Chll;Z246Z2MH=
Data Rate:&
Over Limit Leadintenna Cabkle Preamp Ant  Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos DPenark
MHz dBuV/m dBE dBu¥V/m dBul\ dBfm dB dB I deog
1 1324 000 35.58 -18.4F EL£4.00 40.28 Z6.65 Z.60 33.95 100 1Z2Z Average
E 1324.000 EE.11 -12.8% 74.00 E5.81 Z&.65 E.e0  33.3E 100 20 Peak
3 l14E4.000 EE.1& -12.84 74.00 E5.11 Z7.08 el e M 100 360 DPeak
4 1454 000 37_.29 -1&6.71 E54.00 4124 27.02 L < AN { R A 100 160 Average
5 1l590.000 34086 -12.594 E54.00 36.85 zZ8.02 Z2.89 33.70 100 171 Awverage
=} 1590.000 5077 -23.23 74.00 53.56 28.02 z2.89 33.70 100 360 Peak
7 18Ez2.000 45,46 -Z4.E54 74.00 45,31 30.07 3.18 32.70 100 260 DPeak
2 18E2.000 3Z.56 -Zl.44 G54.00 33.01 320.07 3.1 33.70 100 Zld Average
a £390_000 34.43 -19. 57 E4.00 33.89 30.59 I.74 3378 100 3LE Average
10 £390.000 48.67 -25.33 74.00 48.13 30.59 3.74 33.78 100 360 Peak
11 @ 2462 000 96.77 96.29 30.46 3.81 33.79 100 355 Average
1z X Z4EZ.000 107.3& log. 88 30.46 3.8l 33.80 100 2e0 Deak
1z ! Z4832.500 g8 66 -E5.324 74.00 EE.19 320.43 3.84 33.80 100 2&0 Peak
14 | 2483 500 4847 -5.E53 E4.00 483.00 30.43 .84 3380 100 3LE Average
15 4976 000 &50.94 —-23.06 74.00 45.57 33.72 5.95 34.30 100 0 Peak
16 4976 000 4517 -8.83 L£4.00 39.80 33.72 5.85 34_30 100 272 Average
17 S085.000 EE.30 -12.70 74.00 4dZ2.76 33.47 £.80 33.73 100 0 Peak
18 085,000 41.88 -1Z.1Z G54.00 E£5.34 395.47 5.80 33,73 100 ET73 Average
Remark: #11 and #12 Fundamental Signal
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna used in this product is Printed Antenna with HUFL connector and it is considered to meet

antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Aug. 30, 2006 | Aug. 29, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(CO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(COO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 03, 2007
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
3m Semi 30 MHz - 1 GHz Radiation
. TDK SAC-3M 03CHO04-HY Oct. 30, 2006 | Oct. 29, 2007
Anechoic 3m (03CHO04-HY)
Amplifier Schaffner CPA9231A 3564 9KHz-2GHz | Aug. 31, 2006 | Aug. 30, 2007 |  Radiation
(03CHO4-HY)
Spectrum Radiation
R&S FSP7 100641 9 kHz — 7GHz | Sep. 08, 2006 | Sep. 07, 2007
Analyzer (03CHO04-HY)
i Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 14, 2006 | Aug. 13, 2007
(03CHO04-HY)
Suhner
) RG223/U Radiation
RF Cable-R03m | Switzerland + +RG8/U CB024 30 MHz - 1 GHz | Sep. 21, 2006 | Sep. 20, 2007
REIDEN (03CHO04-HY)
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution U(Xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi ( )
- Ci Ci*u(x
Contribution Probability u(xi ) i
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Ue(y)
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